
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI
123310   ASTM A-36/A-572-50         0.155  0.838  0.023  0.008  0.180  0.028  0.023  0.018  0.009  0.038  0.004  0.008  0.003
124547   ASTM A-36/A-572-50         0.166  0.849  0.019  0.006  0.172  0.035  0.026  0.022  0.006  0.042  0.004  0.006  0.002
124624   ASTM A-36/A-572-50         0.155  0.875  0.013  0.008  0.164  0.026  0.021  0.020  0.005  0.037  0.003  0.010  0.003
223139   ASTM A-36/A-572-50         0.164  0.865  0.016  0.004  0.169  0.024  0.017  0.016  0.008  0.036  0.004  0.007  0.003
223453   ASTM A-36/A-572-50         0.152  0.833  0.021  0.010  0.177  0.016  0.017  0.016  0.020  0.045  0.004  0.008  0.004
224651   ASTM A-36/A-572-50         0.159  0.858  0.014  0.007  0.183  0.018  0.015  0.015  0.004  0.032  0.004  0.008  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.
123310          261205013A      63.593(KSI)     76.832(KSI)     20(%)
123310          261205015A      63.593(KSI)     76.832(KSI)     20(%)
124547          261207317A      50.323(KSI)     66.419(KSI)     25(%)
124547          261207318A      52.006(KSI)     68.211(KSI)     24(%)
124624          261207475A      57.918(KSI)     72.073(KSI)     24(%)
124624          261207476A      59.657(KSI)     72.988(KSI)     23(%)
223139          261205025A      63.990(KSI)     75.386(KSI)     23(%)
223139          261205026A      64.689(KSI)     77.011(KSI)     24(%)
223453          261205248A      60.337(KSI)     73.542(KSI)     28(%)
223453          261205249A      57.907(KSI)     71.885(KSI)     26(%)
224651          261207484A      58.881(KSI)     72.916(KSI)     26(%)
224651          261207485A      57.569(KSI)     71.365(KSI)     27(%)
224651          261207495A      58.881(KSI)     72.916(KSI)     26(%)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO
123310          261205025A      16           16.0000      7.0000       12.2000      59.520          13113           0000512126
124547          261207322A      12           12.0000      8.0000       12.2000      74.400          13112           0000512125
124624          261207484C      4            18.0000      7.5000       12.2000      81.840          12808           0000511907
223139          261205025A      16           16.0000      7.0000       12.2000      59.520          13113           0000512126
223453          261205256A      15           14.0000      8.0000       12.2000      63.984          13113           0000512126
224651          261207484C      4            18.0000      7.5000       12.2000      81.840          12808           0000511907
224651          261207488A      12           18.0000      7.5000       12.2000      81.840          12808           0000511907
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
123310          261205025A      000020       1001638414
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.PAQUETE      PARTIDA      ENTREGA
124547          261207322A      000050       1001638414
124624          261207484C      000010       1001638414
223139          261205025A      000020       1001638414
223453          261205256A      000090       1001638414
224651          261207484C      000010       1001638414
224651          261207488A      000010       1001638414
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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